

REPORT OF TESTING
Serial No. : 1515 / XI / 11

Date of Received : 21 / 11 / 2011

Date of Test : 24 - 25 / 11 / 2011

Page : 1 of 1

Product & Type : LVL ALBASIA & -
Quantity / Size / Thickness : 4 Pcs / 300 mm x 300 mm / 27.0 mm (13 Ply)
Description / Condition of Sample : Wrapped by Plastic
Tested for : Formaldehyde Emission
Standard Test Method : JAS - 2008, Laminated Veneer Lumber, MAFF Notification No. 701
Company : PT. TANJUNG KREASI PARQUET INDUSTRY
Address : Jl. Pangeran Antasari No. 18A, Cipete - Kebayoran Baru, Jakarta Selatan, 12410
Contract. No. : -
Supplier Sample : PT. TANJUNG KREASI PARQUET INDUSTRY
Sampling Method : -

TEST RESULT :

Formaldehyde Emission

Sample Code	Concentration (mg/l)
1	Below 0.1
2	Below 0.1
3	Below 0.1
4	Below 0.1

Formaldehyde Emission Classification :

Classification	Avg. Concentration (mg/l)	Max. (mg/l)
F☆☆☆☆	0.3	0.4
F☆☆☆	0.5	0.7
F☆☆	1.5	2.1
F☆	5.0	7.0

Place and date of issue, Depok November 26, 2011

ORIGINAL



DIAN HARINI
Manager

Wood & Enviro Laboratory

This Certificate may not be reproduced Except in full, without written approval of the Company.

This Certificate refer to the tested sample only. All tests are carried out to the best of our knowledge and ability and our responsibility is limited to the correctness of the result. This certificate is issued on the understanding that it does not relieve parties concerned from their contractual obligation.